
1 
 

PROFESSIONAL SERVICES AGREEMENT 
FOR 

ENGINEERING SERVICES 
RELATED TO 

ENGINEERING & PLANNING PROJECT NO. 2023-10003 
CITY OF TOMBALL 

SOUTH WASTEWATER TREATMENT PLANT EXPANSION 
 
 
THE STATE OF TEXAS § 

§ 
COUNTY OF HARRIS § 

 
THIS AGREEMENT is made, entered into, and executed by and between the 

CITY OF TOMBALL, TEXAS (the "City"), a municipal corporation of the State of Texas, 
and Freese & Nichols, Inc. ("Engineer"). 

 
WITNESSETH: 

 
WHEREAS, the City desires to contract for the Preliminary Design and 

Critical Needs Improvements Evaluation for the South Wastewater Treatment 
Plant (the “Project”); and  

 
WHEREAS, the services of a professional engineering firm are necessary 
[...]
accepted standards applicable thereto and shall use that degree of care and skill 
commensurate with the applicable profession to comply with all applicable state, federal, 
and local laws, ordinances, rules, and regulations relating to the work to be performed 
hereunder and Engineer’s performance. 

 
 

SECTION VI. 
INDEMNIFICATION 

 
To the fullest extent permitted by Texas Local Government Code 

Section 271.904, Engineer shall and does hereby agree to indemnify, 



3 
 

hold harmless and defend the City, its officers, agents, and employees 
against liability for damage caused by or resulting from an act 
of negligence, intentional tort, intellectual property 
infringement, or failure to pay a subcontractor or supplier 
committed by the Engineer, the Engineer’s agent, consultant 
under contract, or another entity over which the Engineer 
exercises control.  

 
SECTION VII. 

ENGINEER’S COMPENSATION 
 

For and in consideration of the services rendered by Consultant pursuant to this 
Agreement, the City shall pay Engineer only for the actual work performed under the 
Scope of Work, on the basis set forth in Exhibit “A,” up to an amount not to exceed 
$506,085, including reimbursable expenses and special services (if utilized) as identified 
in Exhibit “A”. 

 
SECTION VIII. 
INSURANCE 

 
Engineer shall procure and maintain insurance in accordance with the terms 

and conditions set forth in Exhibit “B,” for protection from workers’ compensation claims, 
claims for damages because of bodily injury, including personal injury, sickness, 
disease, or death, claims or damages because of injury to or destruction of property, 
including loss of use resulting therefrom, and claims of errors and omissions. 

 
SECTION IX. 

TERMINATION 
 

The City may terminate this Agreement at any time by giving seven (7) days prior 
written notice to Engineer. Upon receipt of such notice, Engineer shall discontinue all 
services in connection with the performance of this Agreement and shall proceed to 
promptly cancel all existing orders and contracts insofar as such orders or contracts are 
chargeable to the Agreement. As soon as practicable after receipt of notice of 
termination, Engineer shall submit a statement, showing in detail the services 
performed under this Agreement to the date of termination. The City shall then pay 
Engineer that proportion of the prescribed charges which the services actually 
performed under this Agreement bear to the total services called for under this 
Agreement, less such payments on account of the charges as have been previously 
made. Copies of all completed or partially completed maps, studies, reports, 
documents and other work product prepared under this Agreement shall be delivered to 
the City when and if this Agreement is terminated. 

 
SECTION X. 

ADDRESSES, NOTICES AND COMMUNICATIONS 
 



4 
 

All notices and communications under this Agreement shall be mailed by certified 
mail, return receipt requested, to Consultant at the following address: 

 
Freese & Nichols, Inc.  
Attn: Richard Weatherly 
11200 Broadway Street, Suite 2320 
Pearland, Texas 77584 

 
All notices and communications under this Agreement shall be mailed by certified mail, 
return receipt requested, to the City at the following address: 

 

 
City of Tomball 
Attn: Project Manager 
501 James Street 
Tomball, Texas 77375 

 
SECTION XI. 

LIMIT OF APPROPRIATION 
 

Prior to the execution of this Agreement, Engineer has been advised by the 
City and Engineer clearly understands and agrees, such understanding and 
agreement being of the absolute essence to this Agreement, that the City shall have 
available only those sums as expressly provided for under this Agreement to discharge 
any and all liabilities which may be incurred by the City and that the total compensation 
that Engineer may become entitled to hereunder and the total sum that the City shall 
become liable to pay to Engineer hereunder shall not under any conditions, 
circumstances, or interpretations hereof exceed the amounts as provided for in this 
Agreement. 

 
SECTION XII. 

SUCCESSORS AND ASSIGNS 
 

The City and Engineer bind themselves and their successors, executors, 
administrators, and assigns to the other party of this Agreement and to the successors, 
executors, administrators and assigns of such other party, in respect to all covenants of 
this Agreement. Neither the City nor Engineer shall assign, sublet, or transfer its 
interest in this Agreement without the written consent of the other. Nothing herein shall 
be construed as creating any personal liability on the part of any officer or agent of any 
public body which may be a party hereto. 

 
 

SECTION XIII. 
DISCLOSURE OF INFORMATION 

 
Engineer shall under no circumstances release any material or information 

developed in the performance of its services hereunder without the express written 
permission of the City. 



5 
 

SECTION XIV. 
MODIFICATIONS 

 
This instrument, including Exhibits A and B, contains the entire Agreement 

between the parties relating to the rights herein granted and the obligations herein 
assumed. Any oral or written representations or modifications concerning this 
instrument shall be of no force and effect excepting a subsequent modification in writing 
signed by both parties hereto. 

 
SECTION XV.  

ADDITIONAL SERVICES OF ENGINEER 
 

If authorized in writing by the City, Engineer shall furnish, or obtain from others, 
Additional Services that may be required because of significant changes in the scope, 
extent or character of the portions of the Project designed or specified by the Engineer, 
as defined in Exhibit “A”. These Additional Services, plus reimbursable expenses, will 
be paid for by the Owner on the basis set forth in Exhibit “A,” up to the amount authorized 
in writing by the City. 

 
SECTION XVI. 

CONFLICTS OF INTEREST 
 

Pursuant to the requirements of the Chapter 176 of the Texas Local Government 
Code, Consultant shall fully complete and file with the City Secretary a Conflict of 
Interest Questionnaire. 

 
SECTION XVII. 

PAYMENT TO ENGINEER FOR SERVICES AND 
REIMBURSABLE EXPENSES 

 
Invoices for Basic and Additional Services and reimbursable expenses will be 

prepared in accordance with Engineer’s standard invoicing practices and will be 
submitted to the City by Engineer at least monthly. Invoices are due and payable 
thirty (30) days after receipt by the City. 

 
XVIII. 

MISCELLANEOUS PROVISIONS 
 

A. This Agreement is subject to the provisions of the Texas Prompt Payment Act, 
Chapter 2250 of the Texas Government Code. The approval or payment of any invoice 
shall not be considered to be evidence or performance by Engineer or of the receipt of or 
acceptance by the City of the work covered by such invoice.  

 
B. Venue for any legal actions arising out of this Agreement shall lie exclusively 

in the federal and state courts of Harris County, Texas. 
 

C. This Agreement is for sole benefit of the City and Engineer, and no provision 



6 
 

of this Agreement shall be interpreted to grant or convey to any other person any benefits 
or rights. 

 
D. Engineer further covenants and agrees that it does not and will not knowingly 

employ an undocumented worker. An “undocumented worker” shall mean an individual 
who, at the time of employment, is not (a) lawfully admitted for permanent residence 
to the United States, or (b) authorized by law to be employed in that manner in the 
United States. 

 
E. In accordance with Chapter 2270, Texas Government Code, a government 

entity may not enter into a contract with a company for goods or services unless the 
Engineer covenants and agrees that it: (1) does not boycott Israel; and (2) will not boycott 
Israel during the term of the contract. Furthermore, the Engineer is prohibited from 
engaging in business with Iran, Sudan or Foreign Terrorist Organizations. 

 
F. In accordance with Chapter 2274 of the Texas Government Code, Engineer 

covenants that it: (1) does not have a practice, policy, guidance or directive that 
discriminates against a firearm entity or firearm trade association, and (2) will not 
discriminate during the term of this contract against a firearm entity or firearm trade 
associations. 

 
IN WITNESS WHEREOF, the City of Tomball, Texas, has lawfully caused this 

Agreement to be executed by its Mayor; and Engineer, acting by its duly authorized 
officer/representative does now sign, execute and deliver this instrument. 

 
EXECUTED on this day of ______, _______. 

 

Freese & Nichols, Inc.: 
 
 

 

 

Name: Richard Weatherly 
Title: Vice President/ Project Manager 

 
 
 

CITY OF TOMBALL, TEXAS 
 
 
 

 

David Esquivel, City Manager 
 

ATTEST: 
 
 
 
 

 

Doris Speer, City Secretary 



 

 

A-1 

 

EXHIBIT A 
 

 SCOPE OF SERVICES AND RESPONSIBILITIES OF CLIENT 

 

PROJECT UNDERSTANDING 

 

The City of Tomball (City) owns and operates the South Wastewater Treatment Plant (South WWTP) which is 

permitted for an annual average daily flow (AADF) of 1.5 million gallons per day (MGD) and a 2-hour peak 

flow of 6.0 MGD.  

 

The South WWTP is in need of expansion from the current permitted AADF capacity of 1.5 MGD to 3.0 MGD 

to accommodate the City’s projected growth.  Permitting assistance for the major permit amendment for the 

expansion will be provided in a separate contract. This scope of work includes preliminary design of the South 

WWTP expansion including surveying and geotechnical investigation services. In general, the following major 

plant components will be evaluated:  

• A new coarse screening structure upstream of lift station and associated screenings handling. 

• Expansion of existing influent lift station. 

• Expansion of existing headworks including fine screens and grit removal. 

• A new secondary treatment technology that will replace the existing oxidation ditch. 

• Addition of new secondary clarifiers and associated return activated sludge (RAS) and waste activated 

sludge (WAS) systems. 

• New tertiary filtration system. 

• Disinfection system alternatives: 

o Expansion of existing chlorine contact basins. 

o Replace existing chlorine contact basins with Ultraviolet (UV) disinfection system. 

• Addition of new mechanical sludge thickeners. 

• Expansion of existing aerobic digesters. 

• Expansion of existing solids dewatering system.  

• Expansion of existing non-potable water system. 

• Associated electrical, controls, and SCADA system. 

• Associated site drainage and pavement improvements. 

• Administration building renovation to include a new break room (Design was previously completed 

in Phase I of critical needs improvements project in 2016. Design will be updated, as necessary) 

• Addition of actuators for the existing knife gates on RAS piping.  

• Replacement of sludge grinder at the digested sludge feed pumps. 

• Painting and labeling of all above ground piping. 

• Installation of isolation valves in NPW distribution piping 

 

The project will be self-funded by the City without state or federal funding assistance. For improved certainty 

of project construction cost and better control over contractor selection, it is recommended that use of a 

collaborative project delivery method, particularly Construction Manager-At-Risk (CMAR) be considered for 

the delivery of the South WWTP expansion project. As a special service and if authorized by the City, FNI will 

provide CMAR procurement contract development and contracting support.  

 

 

 

 

 



 

 

A-2 

 

ARTICLE I 

BASIC SERVICES:  FNI shall render the following professional services in connection with the development of 

the Project: 

 

A. PRELIMINARY DESIGN  

 

1. Project Management. Perform general administrative duties associated with the project including 

progress monitoring, monthly progress reporting, scheduling, general correspondence, 

documentation, project administration, and invoicing for the scope items identified herein. 

Documentation shall be in accordance with any regulatory and contractual requirements for the 

project. These duties include maintaining routine contact with the City to help meet the needs of 

the City in a timely manner, providing internal Quality Control (QC) / Quality Assurance (QA) and 

executing the work in accordance with the work plan, budget, and schedule. 

 

2. Meetings and Site Visits 

a. Conduct a project kick-off meeting with the City to review the scope and schedule of services, 

discuss project approach and work plan, and verify the City’s project requirements. 

b. Conduct monthly progress meetings, up to eight (8) meetings.  

c. Conduct up to two (2) site visits total by the engineering team to the South WWTP, for 

coordination on design aspects for completion of the project. 

d. Conduct up to two (2) site visits with the engineering team and the City to other treatment 

facilities (in Texas) to view installations of equipment and alternatives recommended for the 

expansion. 

e. Perform one (1) technology transfer workshop on technologies, equipment, and processes 

recommended for South WWTP expansion. 

 

3. Review historical wastewater influent characteristics and trends to determine the design influent 

wastewater flow characteristics (BOD5, TSS, TKN, NH3-N) for the plant expansion.  

 

4. Evaluate up to three process alternatives for secondary treatment to replace existing oxidation 

ditch. Recommended new secondary treatment alternative shall be capable of meeting proposed 

discharge limits for the expansion and be easily modified to achieve nutrient limits in the future. 

Evaluate up to two alternatives to repurpose the existing oxidation ditch. 

 

5. Evaluate up to two process alternatives for expansion of disinfection system – expansion of 

existing chlorine contact basins; and replace chlorine disinfection with UV disinfection system. 

 

6. Develop the preliminary design and process equipment selections to meet anticipated loadings 

and permit conditions.  

 

7. Perform process calculations to size all treatment units for the final recommended alternative in 

accordance with the TCEQ chapter 217 regulations. Document calculations and any proposed 

variances to TCEQ rules for regulatory approvals. 

 

8. Develop a BioWin or GPS-X process model for the recommended expansion alternative for use in 

design optimization, process performance analysis and design criteria development under 

varying flow and load conditions.  

 



 

 

A-3 

 

9. FNI shall retain (as a subconsultant) and monitor the services of an analytical laboratory to 

perform water quality sampling and analysis, lasting two weeks, to characterize the influent for 

use in the process model. 

 

10. Prepare a Preliminary Engineering Report (PER) documenting the calculations, evaluations and 

alternative analysis for the expansion. For the recommended alternative, the PER will identify 

selected equipment, process flow and instrumentation diagrams (P&ID), proposed layouts and 

detailed sketches, representative cut sheets and equipment operation and maintenance (O&M) 

information for the expansion. This will include up to 20% design level drawings, detailed design 

criteria development and anticipated specifications table of contents for the design phase. FNI 

will utilize its standard processes and details. Preliminary design drawings will be developed using 

AutoCAD 2D software.  

 

11. Prepare an Engineer’s Opinion of Probable Construction Cost equivalent to AACE Class 3 (-20% to 

+ 30%) for the expansion. 

 

12. Provide an electronic copy of the draft PER in PDF format for City’s review. Incorporate City’s 

comments and provide three (3) hard copies of the final PER and one electronic copy in PDF 

format to the City.  

 

13. Geotechnical Investigation. FNI shall retain (as a subconsultant) and monitor the services of Ninyo 

& Moore to perform geotechnical investigation services for the project for the proposed South 